



郑州亿邦实业有限公司
ZHENGZHOU YIBANG INDUSTRY & COMMERCE CO.,LTD

Certificate of Analysis for Caprylic Acid

辛酸产品检测报告

Manufacture Date 生产日期: 20220702 Test Date 检测日期: 2022-07-02
Lot No. 批号: 20220702 Test Quantity 测试数量: 100ml

| Test Item 检测项目 | Specification 规格 | Results 结果 |
|-----------------------------------|------------------|-------------|
| Refractive index 折射率 (20℃) | 1.425- 1.428 | Complied 符合 |
| Relative density 相对密度 (25/25℃) | 0.908-0 .915 | Complied 符合 |
| As 砷 | ≤0.0002% | <0.0002% |
| Heavy metal 重金属 | ≤0.001% | <0.001% |
| Water % 水分 | ≤0.2% | 0.1 |
| Acid value mg KOH/g 酸值 | 386-389 | Followed |
| C8% 含量 | ≥ 98.0% | 99.3% |
| Conclusion 结论 | Qualified 合格 | |

Chemist 化验: Gu Juan

Checked 核对: Zhu Xiao